
Sonoma County Water Agency 
2023 Watershed Sanitary Survey 

 

 

 

 

 

 

 
 
 
 
 

December 2023 
 

Prepared for: 
 

 
 

Prepared By: 

 



 
Sonoma County Water Agency Watershed Sanitary Survey 

Fourth Update 
FINAL REPORT 
December 2023 

 
 
 

Technical Committee: 
 

Sonoma County Water Agency 
 

 
Alex Bodulow 
Tim Gahagan 
Heather Kelley 
George Lincoln 

Ellen Simm 
Garett Walker 

Christian Williams 
 
 

 
 
 
 

Prepared By: 
 

Leslie Palencia, Palencia Consulting Engineers 
 

 



     

Sonoma County Water Agency Watershed Sanitary Survey Page i 
2023 Final Report 

TABLE OF CONTENTS 
 
 Page Number 
Executive Summary 
Introduction ............................................................................................................... ES-1 
[...]
from small MS4s to provide permit coverage for smaller municipalities and non- 
traditional MS4s, such as military bases, public campuses, and prison and hospital 
complexes. The Small MS4 Permit regulates storm water discharges from 
municipalities that serve populations of less than 100,000 persons.  
 
Stormwater discharges are regulated on a statewide and regional basis. The SWRCB 
issued two General Permits (General Industrial Activities Storm Water Permit and the 
General Construction Activity Storm Water Permit) to address most of the industrial 
facilities and construction sites within California. The North Coast Regional Board has 
also adopted individual stormwater permits for some facilities within their region. The 
Regional Boards administer the State’s General Permits and the Regional Board’s 
individual permits. 
 
As mentioned earlier, the SWRCB has issued two general permits. Dischargers 
whose projects disturb more than one acre of soil or whose projects disturb less than 
one acre, but are part of a larger common plan of development that in total disturbs 
one or more acres, are required to obtain coverage under the General Permit for 
Discharges of Storm Water Associated with Construction Activity. Construction 
activities subject to this permit include clearing, grading, and disturbances to the 
ground such as stockpiling or excavation. 
 
The Statewide General Permit for Storm Water Discharges Associated with Industrial 
Activities, Order 2014-0057-DWQ (Industrial General Permit or IGP) implements the 
federally required storm water regulations in California for storm water associated with 
industrial activities discharging to waters of the United States.  The Industrial General 
Permit is a NPDES permit that regulates discharges associated with 10 broad 
categories of industrial activities. The Industrial General Permit requires the 
implementation of management measures that will achieve the performance standard 
of best available technology economically achievable (BAT) and best conventional 
pollutant control technology (BCT). The Industrial General Permit also requires the 
development of a Storm Water Pollution Prevention Plan (SWPPP) and a monitoring 
plan. Through the SWPPP, sources of pollutants are identified, and the means to 
manage the sources to reduce stormwater pollution are described. The General 
Industrial Permit requires that an annual report be submitted each July 1. 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 

Sonoma County Water Agency Watershed Sanitary Survey Page 4-35  
2023 Update Final Report 
 

Source Water Protection Activities 
 
City of Healdsburg 
 
The City of Healdsburg is required to have a storm water management plan which 
details the City’s proposed actions for each of the six required plan components on: 
public education and outreach, public involvement/participation, illicit discharge 
detection and elimination, construction activities, post-construction storm water 
management, and good housekeeping for municipal operations.   

 
Some specific activities conducted by the City of Healdsburg related to storm water 
management are street sweeping at least once a week, annual employee training on 
storm water quality, and inspection of restaurants, automotive service facilities, and 
gasoline stations.  City staff also does not apply herbicides during the rainy season, 
and do not allow irrigation runoff from fertilized turf areas.  The Water Agency’s Flood 
Control and Stream Maintenance program has easements to maintain hydraulic 
capacity and promote riparian habitat health for approximately 100 miles of modified 
and natural stream channels and 75 miles of engineered flood channels. Usually, ten 
miles of stream are maintained every summer. Sediment and garbage is removed, as 
well as planting trees and bank stabilization projects. 
 
Sonoma County Water Agency 
 
As required by the North Coast Region Water Quality Control Board Order No. R1-
2015-0030, the Water Agency was required to develop a Hydromodification Control 
Plan.  The Water Agency conducted a hydromodification special study over the 2020 
to 2021 time period.  The purpose of the study was to determine if low-impact 
development BMPs were effective in controlling hydromodification.  The drainage 
area selected for the study was a subwatershed of Mark West Creek.  Unfortunately, 
the flows predicted by the model were much lower than actual flows, so the model 
could not be properly calibrated.  It was concluded that the drainage area chosen was 
not ideal due to the complicated underground culvert network that made the flow data 
hard to model.  The Water Agency has another area (near Todd Road) for a 
hydromodification study if the North Regional Control Board would like this to be 
conducted for the next permit term. 
 
As required by the North Coast Region Water Quality Control Board Order No. R1-
2015-0030, the Water Agency was also required to conduct a best management 
practices (BMPs) assessment report on lawn care and lawn watering conservation.  The 
study was intended to evaluate the implementation of outdoor water conservation BMPs 
resulting in a reduction of water use.  The study assessed BMPs implemented between 
2010 and 2019.  It was found that all participating agencies in the partnership 
demonstrated an overall water use reduction.  Reduction in outdoor water use has a 
direct correlation with reduction in over-irrigation which reduces pollution in runoff.   
 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 

Sonoma County Water Agency Watershed Sanitary Survey Page 4-36  
2023 Update Final Report 
 

Recommended Source Water Protection Activities 
 
There are no recommended source water protection activities at this time. 
 
Vulnerability Assessment - Low 
 
Approximately eight percent of the study watershed is classified under urban land 
uses, while the majority of the land use is comprised of open space and agricultural 
uses. Additionally, the cities of Healdsburg, Cloverdale and Ukiah have storm water 
management plans and best management practices in place to reduce pollutants from 
entering into the storm drain system.  Storm water monitoring conducted in 2019 for 
one selected outfall for each of the cities did not show elevated levels of metals or 
nutrients.  E. coli, total coliforms and Enterococci were present in elevated 
concentrations in the storm water runoff, as expected.  Overall, urban runoff is a low 
risk PCS. 
  



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 

Sonoma County Water Agency Watershed Sanitary Survey Page 4-37  
2023 Update Final Report 
 

WASTEWATER  

 
Background 
 
Various types of wastewater facilities, such as wastewater treatment plants, wastewater 
ponds, and septic systems will be discussed in this section. 
 
Wastewater is known to contain pathogenic microorganisms. Wastewater treatment 
plants remove and/or inactivate some, though not all, of these organisms through 
various treatment processes. Secondary treatment of domestic sewage is expected to 
remove 75 to 99 percent of enteric viruses (National Research Council, 1998), 85 to 
99 percent of heterotrophic bacteria, and 92 percent of Giardia cysts (Chauret, 1999). 
 
Seasonal Patterns 
 
The three wastewater treatment plants (WWTPs) in the study watershed which are 
permitted to discharge to the Russian River are the City of Ukiah’s WWTP, the City of 
Cloverdale’s WWTP, and the City of Healdsburg’s WWTP.  Although the WWTPs are 
operated year-round, discharge of tertiary treated wastewater to the Russian River is 
not allowed from May 15th to September 30th of every year. From October 1 to May 
14th, discharge is limited to one percent of the flow in the Russian River.  Discharge of 
secondary treated wastewater is never allowed to the Russian River. These sites are 
also shown in the Potential Sources of Contamination Map, Attachment A. 
 
Related Constituents 
 
Wastewater is a blend of sewage, washwater from showers, kitchens, etc., and any 
effluent from industrial facilities within the sewer collection system. Potential 
contaminants of concern in wastewater include microbial pathogens (such as 
bacteria, viruses, and protozoa), TOC, nutrients, VOCs, and SOCs. Septic tank 
effluent typically contains high concentrations of TDS, chlorides, phosphates, nitrates, 
bacteria, and viruses. 
 
Occurrence in Watershed 

Wastewater Treatment Plants which discharge to Russian River 
 

City of Ukiah 

The City of Ukiah WWTP is located at 300 Plant Road in Ukiah, California. The facility 
produces disinfected secondary effluent for discharge to three percolation ponds and 
disinfected, dechlorinated tertiary treated effluent for direct discharge to the Russian 
River. The City of Ukiah discharges to the percolation ponds year-round, but is 
allowed to discharge tertiary treated effluent to the Russian River during the wet 
season from October 1 to May 14th. The facility treats wastewater from the City of 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 

Sonoma County Water Agency Watershed Sanitary Survey Page 4-38  
2023 Update Final Report 
 

Ukiah and the Ukiah Valley Sanitation District (UVSD), serving a population of 
approximately 21,059. The flow is comprised of 72 percent residential and 28 percent 
commercial/business.  Leachate from the City of Ukiah’s municipal landfill is 
discharged to the WWTP. 
 
The facility is designed to provide secondary treatment for an average daily dry 
weather flow of 3.01 million gallons per day (MGD) and the peak daily wet weather 
flow of 24.5 MGD. The treatment system consists of an influent wet well, bar screens, 
aerated grit removal, primary clarifiers, trickling filters, aerated solids contact tank, 
secondary clarifiers, and a chlorine contactor.  It also has a peak wet weather flow of 
7.0 MGD of advanced treated wastewater. The advanced treatment system consists 
of primary sedimentation, trickling filters, secondary sedimentation, coagulation, multi-
media filtration, chlorination, and dechlorination. 
 
Over the reporting period, the City of Ukiah has expanded their recycled water system 
to reduce discharge to the Russian River.  Recycled water is used for landscape 
irrigation, agricultural irrigation, and frost protection  
 
City of Cloverdale 
 

The City of Cloverdale WWTP is located at 700 Asti Road in Cloverdale, California. 
The facility discharges disinfected, secondary wastewater via seven 
percolation/evaporation ponds, with a combined capacity of 35 million gallons, located 
on the west bank of the Russian River.  Although the facility is permitted to discharge 
to the Russian River, the discharge must be tertiary treated.  Currently, the facility 
does not have advanced wastewater treatment and is therefore prohibited to 
discharge to the Russian River.  However, the facility has sufficient percolation 
capacity for disposal of its treated wastewater year-round.  Wastewater is received 
from approximately 3,000 connections, primarily residential, serving a population of 
approximately 8,800 people and commercial/industrial dischargers. 
 
The North Coast Regional Water Quality Control Board inspected the facility on March 
4, 2022.  Regional Board staff found that the facility was in proper operating order and 
well maintained.  Regional Board staff noted in the inspection report that all controls 
that allowed the facility to discharge to the Russian River had been physically 
disabled.  Also, the former outfall to the Russian River is now disconnected.   
 
The facility is designed to provide secondary treatment for an average dry weather 
flow of 1.0 MGD and a peak daily wet weather flow of 8.25 MGD. The current 
treatment system is a series of three ponds; Pond No. 1 is a 2.8 million gallon primary 
aeration pond equipped with a Parkson Biolac extended aeration system, Pond No. 2 
is a secondary aeration pond equipped with six aerators, and Pond No. 3 is a 
settling/polishing pond which allows the suspended solids to settle at the bottom of 
the pond. The treated wastewater is chlorinated prior to disposal to one of seven 
percolation ponds. 

 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 

Sonoma County Water Agency Watershed Sanitary Survey Page 4-39  
2023 Update Final Report 
 

City of Healdsburg 
 

The City of Healdsburg Water Reclamation Facility is located at 340 Foreman Lane in 
Healdsburg, California. The facility discharges tertiary wastewater to Basalt Pond, 
which is physically connected to the Russian River.  As stated earlier, tertiary-treated 
discharge to the Russian River and the Basalt Pond are prohibited from May 15th to 
September 30th.  This is referred to as the seasonal discharge prohibition.  During the 
period from October 1 through May 14, discharges of treated wastewater to the Basalt 
Pond shall not exceed one percent of the flow of the Russian River, as measured by 
the sum of flows at United States Geological Survey (USGS) gauge No. 11-4640.00 in 
the Russian River near Healdsburg and at USGS Gauge No. 11-4653.50 in Dry Creek 
near its mouth.   
 
The facility provides sewerage service to a population of approximately 11,800 which is 
approximately 90 percent residential and 10 percent combined commercial, industrial, 
and municipal flows.  The City of Healdsburg upgraded its treatment plant from a pond- 
based secondary treatment process to a tertiary facility which went on-line in April 2008.  
Although the upgrade resulted in compliance with most requirements, the facility has 
until September 30, 2024 under Cease and Desist Order R1-2022-0018 to comply with 
the seasonal discharge prohibition from May 15th to September 30th. 
 
Over the years, the City of Healdsburg has requested multiple extensions to achieve 
compliance with the seasonal discharge prohibition, citing that additional time was 
needed to construct recycled water storage tanks, transmission pipelines and to 
secure additional recycled water users.  In a letter dated February 8, 2021, the facility 
requested an extension to September 30, 2024 to allow time to secure additional 
recycled water users and to gain experience managing their recycled water system to 
comply with the seasonal discharge prohibition.   
 
In February 2019, flooding resulted in a significant breach of the levee between Basalt 
Pond and the Russian River, resulting in a direct surface water connection between 
them.  Corrective actions related to the levee breach are currently under development 
by SYAR Industries under the conditions of their Mine Reclamation Plan issued by the 
County of Sonoma.   
 
The facility is designed to provide tertiary treatment for an average dry weather flow of 
1.4 MGD and a peak daily wet weather flow of 4.0 MGD. The current treatment system 
consists of influent screening, grit removal, extended aeration with biological nutrient 
removal, microfiltration through hollow membrane fibers (membrane bioreactor), and 
ultraviolet (UV) light disinfection.  The facility has two recycled water storage ponds, 25 
million gallon and 15 million gallon capacities with synthetic liners to provide storage for 
the disinfected tertiary treated recycled water and deliver it to authorized recycled water 
users.   
 
Wastewater Treatment Plants which discharge to Land 
 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 

Sonoma County Water Agency Watershed Sanitary Survey Page 4-40  
2023 Update Final Report 
 

Table 4-12 lists the municipal facilities which hold Waste Discharge Requirements 
(WDRs) for wastewater disposal within the study watershed, and Table 4-13 lists the 
private facilities which hold WDRs for wastewater disposal within the study watershed 
 

Table 4-12. Waste Discharge Requirements Permits in the Study Watershed for 
Wastewater, Municipal Facilities 

 
 Permit No. Capacity (gpd) Treatment Type/Disposal  

Calpella County Water District R1-2019-0010 80,000 (monthly 
average dry flow) 

Aerated pond treatment, 
disinfection and 
percolation disposal 

Hopland Public Utility District R1-2008-0003 90,000 (average 
daily dry flow) 

Aerated pond treatment, 
disinfection and 
percolation disposal 

Geyserville Sanitation Zone R1-2019-0013 92,000 (average 
dry weather 
flow) 

Aerated pond treatment, 
disinfection and 
percolation disposal 

US Army Core of Engineers 
Lake Sonoma Lake System 

89-040 22,400 Septic Tank and Leachfield 

 
Table 4-13. Waste Discharge Requirements Permits in the Study Watershed for 

Wastewater, Private Facilities 
 

Facility Name Permit No. Capacity 
(gpd) 

Treatment Type/Disposal 

El Gallo Winery (Healdsburg) R1-2012-0099  3,060 Conventional septic 
tank/leachfield system 

Jordan Vineyard (Healdsburg) R1-2008-0078 140,000 Aerobic pretreatment and 
mound disposal 

Consolidated Tribal Health 
Project 

97-010-DWQ 1,495 Septic Tank/Leachfield 

Silver Oaks Cellars 2014-0153-DWQ 4,025  

Lytton Springs Rehab Facility 
(owned by Lytton Band of Pomo 
Indians) 

97-10-DWQ 15,000 Aerated pond, disinfection, 
spray irrigation 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 

Sonoma County Water Agency Watershed Sanitary Survey Page 4-41  
2023 Update Final Report 
 

Septic Systems 
 
The Sonoma County Permit and Resource Management Department estimates that 
there are 45,000 residential septic systems in all of Sonoma County.  Within the study 
watershed, septic systems exist in residential areas outside of the sanitation zones 
covered by the wastewater treatment plants discussed above. 
 
Related Water Quality Issues and Data Review 
 
Failing or poorly sited septic systems, leaking sewer lines, and wastewater discharges 
are potential sources of fecal indicator bacteria and human pathogens in the Russian 
River watershed. As discussed in the 2013 and 2018 Updates, the Regional Board 
developed a pathogen Total Maximum Daily Load (TMDL) for the Russian River.  A 
number of water quality studies were undertaken, such as DNA tracing to identify 
sources of fecal waste throughout the watershed.  The study found that human and 
grazer waste are entering the Russian River at locations throughout the middle and 
lower portions of the watershed.  Specifically, the highest matches of human waste 
were found in Guerneville and the highest matches of grazer waste were found in the 
Laguna de Santa Rosa watershed.  DNA matches for bird fecal waste was evenly 
distributed throughout the watershed.   

 
The Regional Board also evaluated fecal indicator data based on different land cover 
types and during both wet and dry periods.  It was found that E. coli was most strongly 
associated with unsewered developed areas and shrubland during both wet and dry 
seasons.   
 
Regulation and Management 
 
Wastewater Treatment Plants 
 
Each of the wastewater treatment plants discussed above has Waste Discharge 
Requirements which contain effluent limitations for the treated discharge. The 
following paragraphs will discuss effluent limitations and any violations of those 
limitations for each WWTP. 

 
The Ukiah WWTP was issued a new NPDES permit No. CA0022888 (Order No. R1-
2018-0035) in September 2018.  The Ukiah WWTP must meet separate effluent 
limitations for discharge to the Russian River, to the percolation ponds, and to the 
recycled water system.  Effluent limitations as specified for discharge to the Russian 
River include limitations for BOD5, total suspended solids, pH, cyanide, 
chlorodibromomethane, copper, dichlorobromomethane, chlorine, nitrate as N, total 
coliform and ammonia.  Effluent limitations for discharge to the 
evaporation/percolation ponds and to the recycled water system are only for BOD5, 
total suspended solids, total coliform and pH.  Over the reporting period, The Regional 
Board has taken a number of enforcement actions against the City of Ukiah over the 



SECTION 4 – WATERSHED CONTAMINANT SOURCES REVIEW 
 
